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ODEL· JM-25 JM-28 JM-32 JM-35 JM-38 ' ' 20140423 
TEM PARTS NO. DESCRIPTION Q'TY SPEC. ITEM PARTS NO. DESCRIPTION O'TY SPEC. 
001 A06300102 CAP 1 046 A06700401A PUSHER UNIT 1 

002 A06303901 PACKING 2 047 A0630310l ROLLER 1 

003 A06300201 CYLINDER 1 048 A00103402 SPRING l 
004 A06302401 WASHER 1 049 A06304601 SPRING l 
005 A06302301 BUMPER 1 050 A06304901 SILENCER 1 
006 A06300901 WASHER 2 051 A06305701 ROD 2 JM-38 
007 A06300501 PISTON 1 051 A06305801 ROD 2 JM-32, JM-25 
008 A06304001 PACKING 1 053 A06304701 GRIP 1 -
009 A06300402 HANDLE 1 1/4"-19PT 501 BAC04061152 HEX.SOC.HD.BOLT 4 M6xl-115 
009 A06300403 HANDLE 1 l/4"-18NPT 502 BAD02103 LOCKNUT 1 DIN980M(Ml0x1 .5) 
010 A06303302 VALVE 1 503 BAB053882 O-RING 1 1(1)5.33*(!)88.27 
011 A06300703 TUBE 1 504 BAB019098 O-RING 1 PIO,(J)l.9*(1)9.8 
012 A06300802 COVER 1 505 BAD05101 ROUND HD. NUT 1 Ml0xl.5-17 
013 A06303402 ROD 1 506 BAC0606162 HEX.SOC.HD.BOLT 6 M 6xl-16 

014 A06303501 BRACKET 1 507 BAC0810161 HEX. HD. BLOT 1 Ml0xl.5-16 

015 A06303601 WASHER 1 508 BAE0l 101 SPRING WASHER 1 <PIO 
016 A06302901-03 TRIGGER 1 509 BAD01051 LOCKNUT 1 M5x0.8 
017 A06303701 WASHER 1 510 BAB020230 O-RlNG ] (f)2*(J)23 

018 A06303801 ADJUST PLATE 1 511 BAB017156 O-RING 1 (J)l.78*(J)15.6 

019 A06302502 FRONT PLATE 1 512 BAB017140 O-RING 1 <PL78*(J)l4 
020 A06301601 ADJUST BLOCK 1 513 BAC0608202 HEX.SOC.HD.BOLT 4 M8xl.25-20 
021 A06301801 ADJUST ROD 1 514 BAF30102 C-RING 2 i(f)lO 
022 A06302701 PIN 4 515 BAD01061 LOCKNUT 4 M 6 x  1 
023 A06301701 BLOCK l 516 BAA050018-R SPRING PIN 1 (J)5-18 
024 A06301002 TRAIL RIGHT 1 517 BAC0204122 HEX.SOC.FLAT COUNTER 1 M4x0.7-12 
025 A06301102 TRAIL LEFT 1 SUNK HD.SCREW

026 A06301902 CLINCHER SEAT RIGHT 1 518 BAC0404202 HEX.SOC.HD.BOLT 1 M4x0.7-20 

027 A06302002 CLINCHER SEAT LEFT 1 519 BAD01041 LOCKNUT 1 M4x0.7 
028 A06302601 ROD 2 520 BAC0405252 HEX.SOC.HD.BOLT 2 M5x0.8-25 
029 A06302801 ROD 1 521 BAE04061 WASHER 4 (J)6 

030 A06301301A BLOCK UNIT 1 522 BAC0606352 HEX.SOC.HD.BOLT 4 M 6 x l-35 

031 A06301401 LINK 2 523 BAC0605142 HEX.SOC.HD.BOLT 6 MSx0.8-14 

033 A06303201 ROD 4 524 BAB024178 O-RING 1 Pl 8.©2.4*(1) 17.8 

034 A06302106 CLINCHER 2 25,28 525 BAA040016 SPRING PIN 1 i(J)4-16 

034 A06500507 CLINCHER 2 32,35 526 A06305001 HEX.SOC.HD.BOLT 2 M5x0.8-10 

034 A06700507 CLINCHER 2 38 527 A00100801 AIR PLUG 1 JAPANESE TYPE 

035 A0630060l PISTON ROD 1 527 A00100802 AIR PLUG 1 U.S.A. TYPE 

036 A06304101 PACKING 1 527 A00100803 AIR PLUG 1 EURO TYPE 

037 A06300304 MAGAZINE SEAT 1 528 A06304201 FIXING BLOT 1 

038 A06301201 BLOCK 1 529 BAE01062 SPRING WASHER 1 i(J)6 

039 A06302202 DRIVER 1 530 BAC0605122 HEX.SOC.HD.BOLT 2 MSx0.8-12 

040 A06303001 BLACK.ET 2 531 BAB020235 O-RING I <D2*(J)23.5 

041 JM-38-PlA MAGAZINE UNIT 1 532 BAB020240 O-RING 1 (1)2*(1)24 

042 A00607101 ROD NUT 2 533 BAB020245 O-RING 1 (1)2*<D24.5 

043 A00103904A LEFT PUSHER GUIDE I 534 BAD01051 LOCKNUT 4 M5x0.8 

044 A00103203 ROD 2 535 BAA030030 SPRING PIN 4 1(1)3-30 

045 A00103903A RIGHT PUSHER GUIDE 1 


